
 
 

INSTALLATION INSTRUCTION 

 

Page 1 of 5 

PART# 275900 

GRILLE GUARD FOR VW T5 (EC, W/O  UNDERNEATH PROTECTION) 
 
 
 

 
 
 
 
 

! Caution ! 

 

Use Loctite to avoid damage of the stainless steel screws. 

 
  



 
 

INSTALLATION INSTRUCTION 

 

Page 2 of 5 

 

1. Content 
 
 

Name Quantity Picture 

Nudge Bar 1 

 

Bracket Top Right 1 

 

Bracket Top Left 1 

 

Bracket Bottom 2 

 

Support Bottom 2 

 



 
 

INSTALLATION INSTRUCTION 

 

Page 3 of 5 

Bushing 2 

 

Hex Head Screw M8x20 2  

Hex Head Screw M8x30 4  

Hex Head Screw M8x40 2  

Hex Head Screw M12x50 2  

Nut M8 4  

Washer M8, big 8  

Washer M12, big 2  

Washer M8, self retaining 8  

 
 
 

3. Instructions 
 
 

 
Mount Bracket Top Left/Right 
with Hex Head Screw M8x30, 
Washer Big and Self Retaining 
Washer 
 

 



 
 

INSTALLATION INSTRUCTION 

 

Page 4 of 5 

 
Mount Support Bottom and 
Bushing with Hex Head Screw 
M8x40, Washer Big M8 and Self 
Retaining Washer M8 

 

 
Mount Bracket Bottom with Hex 
Head Screw M12x50 and Washer 
Big M12 

 

 
Mount frontbar on Top Brackets 
with Hex Head Screw M8x20, 
Washer Big M8, Self Retaining 
Washer M8 and Nut M8 

 



 
 

INSTALLATION INSTRUCTION 

 

Page 5 of 5 

 
Mount Bracket and Support 
Bottom with Hex Head Screw 
M8x30, Washer Big M8, Self 
Retaining Washer M8 and Nut 
M8 

 

 
Level Front bar and fasten all 
screws 

 

 

 

 

DISCLAIMER: We are not responsible for any quality problems caused by improper installation and use. 

 


